
© 2019 The Water Research Foundation. ALL RIGHTS RESERVED. No part of this presentation may be copied, reproduced, or otherwise utilized without permission.

WRF/WateReuse Webcast

Advancing the Seawater Desalination 
Knowledge Base

March 14, 2019



© 2019 The Water Research Foundation. ALL RIGHTS RESERVED.      2

Housekeeping Items
• Submit questions through the question box 

at any time!  We will do a Q&A near the end 
of the webcast.

• Survey at the end of the webcast.

• Slides and a recording of the webcast will be 
available at www.waterrf.org.

http://www.waterrf.org/


© 2019 The Water Research Foundation. ALL RIGHTS RESERVED.      3

Download presentation

Slides and recording will be available to WRF 
subscribers WITHIN 24 hours after the webcast 



© 2019 The Water Research Foundation. ALL RIGHTS RESERVED.      4

Input your webinar questions here

Q&A at end of webinar



© 2019 The Water Research Foundation. ALL RIGHTS RESERVED.      5

Webcast Agenda
Topic Speaker

Welcome, Introductions Kristan VandenHeuvel, WRF 10 min

Pretreatment for Seawater Reverse Osmosis: Existing 
Plant Performance and Selection Guidance (Desal-14-
07/4763)

Joe Jacangelo, Stantec 25 min

Carlsbad Desalinated Seawater Integration Study (Desal-
15-06/4773)

Brent Alspach, Arcadis 25 min

Question and Answer Kristan VandenHeuvel, WRF 30 min



© 2019 The Water Research Foundation. ALL RIGHTS RESERVED. No part of this presentation may be copied, reproduced, or otherwise utilized without permission.

Pretreatment for Seawater Reverse 
Osmosis: Existing Plant Performance 

and Selection Guidance

Joseph G. Jacangelo, PhD, REHS
Nikolay Voutchkov, PhD, PE, BCEE

Mohammad Badruzzaman, PhD, PE BCEE
Lauren A Weinrich, PhD



© 2019 The Water Research Foundation. ALL RIGHTS RESERVED.      7

Presentation Outline

7

• Background

• Research Approach

• Full-Scale Plant Questionnaire and 

Interview/Site Visit Results

• Pretreatment Planning Tool



© 2019 The Water Research Foundation. ALL RIGHTS RESERVED.      8

Drivers for this Study
• Pretreatment is key to successful 

operation of seawater desalination.

• Long-term reliability of the 
downstream RO membranes 
impacted by the pretreatment 
systems has not been systematically 
reviewed and documented for full-
scale plants.

• Influence of non-water quality 
parameters or non-process factors on 
the selection of the pretreatment 
systems has not been reported.

Parameter Recommended 
Maximum Value

Turbidity 0.5 NTU

Total organic carbon 
(TOC) 2 mg/L

Iron 0.1 mg/L

Manganese 0.05 mg/L

Free chlorine 0.1 mg/L

Oil and grease 0.1 mg/L

SDI15 minutes 3

VOC In mg/L range

Source: AMTA, 2012 



© 2019 The Water Research Foundation. ALL RIGHTS RESERVED.      9

Research Objectives
• Evaluate the impact of feed water quality on performance of 

pretreatment technologies and downstream RO processes.

• Collect full-scale data on the performance of various 
pretreatment technologies and operational data on RO 
process with pretreatment technology.

• More perspicuously identify and assess the criteria used for 
selecting pretreatment technologies at full-scale facilities.

• Based on information obtained, develop a tool that can 
provide guidance on pretreatment process selection and 
design.



© 2019 The Water Research Foundation. ALL RIGHTS RESERVED.      10

Approach to Study

Task 1
Literature 

Review

Task 2
Questionnaire

Task 3 
Facility 

Audits/Interview 

• Raw Water Quality

• Water Conditioning

• Conventional Pretreatment  Performance 

• Membrane Pretreatment  Performance

• Reverse Osmosis Performance



© 2019 The Water Research Foundation. ALL RIGHTS RESERVED.      11

Approach to Study

11

Task 1
Literature 

Review

Task 2
Questionnaire

Task 3 
Facility 

Audits/Interview 

• Raw Water Quality

• Water Conditioning

• Conventional Pretreatment  Performance 

• Membrane Pretreatment  Performance

• Reverse Osmosis Performance



© 2019 The Water Research Foundation. ALL RIGHTS RESERVED.      12

Approach to Study

Task 1
Literature 

Review

Task 2
Questionnaire

Task 3 
Facility 

Audits/Interview 

• Raw Water Quality

• Water Conditioning

• Conventional Pretreatment  Performance 

• Membrane Pretreatment  Performance

• Reverse Osmosis Performance



© 2019 The Water Research Foundation. ALL RIGHTS RESERVED.      13

Approach to Study

13

Task 1
Literature 

Review

Task 2
Questionnaire

Task 3 
Facility 

Audits/Interview 

• Raw Water Quality

• Water Conditioning

• Conventional Pretreatment  Performance 

• Membrane Pretreatment  Performance

• Reverse Osmosis Performance



© 2019 The Water Research Foundation. ALL RIGHTS RESERVED.      14

Forty-Two SWRO Plants Were Considered

North America

Central/ 
South America

Europe

North Africa

Middle East

East Asia

Australia

4

4105
2

6 11

https://www.google.com/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&ved=0ahUKEwjX5ZXWu-TMAhUC64MKHZGECikQjRwIBw&url=https://en.wikipedia.org/wiki/World_map&psig=AFQjCNHsUcwrFcS7Poj8sSuCFPtnEVoZIg&ust=1463689783310638


© 2019 The Water Research Foundation. ALL RIGHTS RESERVED.      15

Eight Plants Selected To Participate in Study

North America
Europe

Middle East
3

3 2

https://www.google.com/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&ved=0ahUKEwjX5ZXWu-TMAhUC64MKHZGECikQjRwIBw&url=https://en.wikipedia.org/wiki/World_map&psig=AFQjCNHsUcwrFcS7Poj8sSuCFPtnEVoZIg&ust=1463689783310638


© 2019 The Water Research Foundation. ALL RIGHTS RESERVED.      16

Description of Plants Participating in Study

North America
Europe

Middle East
3

3 2

Plant G
 1,635 m3/d

Plant D
 90,000 m3/d

Plant H
 190 m3/d

Plant B
 60,000 m3/d Plant F

 54,000 m3/d

Plant A
 218,200 m3/d Plant C

 20,000 m3/d

Plant E
 142,000 m3/d

 Open Intake

 Subsurface
 Subsurface

 Open Intake

 Open Intake

 Open Intake

 Open Intake
 Open Intake

 Conventional

 Membrane

 Conventional

 Conventional

 Conventional

 Conventional

 Membrane
 Conventional

https://www.google.com/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&ved=0ahUKEwjX5ZXWu-TMAhUC64MKHZGECikQjRwIBw&url=https://en.wikipedia.org/wiki/World_map&psig=AFQjCNHsUcwrFcS7Poj8sSuCFPtnEVoZIg&ust=1463689783310638


© 2019 The Water Research Foundation. ALL RIGHTS RESERVED.      17

Pretreatment Processes of Seawater 
Desalination Plants Participating in Study

Plant ID Pretreatment 
Category Pretreatment Processes

Plant A
(DAF+DMF+CF)

Conventional Dissolved Air Flotation - Single Stage Dual Media Pressure Filter - 5 
micron Cartridge Filter

Plant B
(DMF+CF)

Conventional Single Stage Dual Media Gravity Filter - 5 micron Cartridge Filter

Plant C
(MS+MF)

Membrane Microscreen - Microfiltration

Plant D
(DynaSand® 

+DE+CF)

Conventional Dynasan® Filtration - Diatomaceous Earth Filtration - 5 micron 
Cartridge Filter

Plant E
(DAF+DMF+CF)

Conventional Dissolved Air Flotation - Single Stage Dual Media Gravity Filter- 5 
micron Cartridge

Plant F
(CF)

Conventional 5 micron Cartridge Filter

Plant G
(CF)

Conventional 5 micron Cartridge Filter

Plant H
(MS+UF)

Membrane Microscreen - Ultrafiltration



© 2019 The Water Research Foundation. ALL RIGHTS RESERVED.      18

Water Quality



© 2019 The Water Research Foundation. ALL RIGHTS RESERVED.      19

Feed Water Quality Parameters
(SDI and Turbidity)

SDI

Turbidity

Subsurface Intakes

nd

SDI



© 2019 The Water Research Foundation. ALL RIGHTS RESERVED.      20

Feed Water Quality Parameters
(TDS and TOC)

TDS TOC 
(only three plants monitored)



© 2019 The Water Research Foundation. ALL RIGHTS RESERVED.      21

Water Conditioning
Practiced at Plants



© 2019 The Water Research Foundation. ALL RIGHTS RESERVED.      22

Source Water Conditioning is Often a Critical 
Pretreatment for Controlling Fouling Potential

• Coagulation and flocculation to control the 
fouling potential of the source seawater.

• Pre-chlorination to control the growth of 
sea organisms/microorganisms.

• Antiscalant for scaling prevention.

• Addition of reducing agent to quench 
excess chlorine.



© 2019 The Water Research Foundation. ALL RIGHTS RESERVED.      23

Coagulant and Flocculant Addition by 
Plants Participating in Study

• About 0.3 mg/L of polymer 
being used.

• Coagulant dose is currently 
being reduced.

• No coagulant for plants with 
subsurface intakes.

• Membrane based pretreatment 
operated with/without coagulant.



© 2019 The Water Research Foundation. ALL RIGHTS RESERVED.      24

Pre-Chlorination (Shock, Intermittent, 
Continuous) Practices at the Plants

• Organisms appeared to get acclimated with 
continuous chlorination dose 

• Shock chlorination was not possible due to use 
of non-chlorine resistant pipe network 

N
ot

 a
dd

ed

N
ot

 a
dd

ed

N
ot

 a
dd

ed



© 2019 The Water Research Foundation. ALL RIGHTS RESERVED.      25

Addition of Sodium Bisulfite for SWRO 
Protection by Plants Participating in Study

N
ot

 a
dd

ed

N
ot

 a
dd

ed

N
ot

 a
dd

ed

• Overdosing sodium bisulfite as a control 
practice for the oxidation-reduction potential 
(ORP) increased AOC levels 



© 2019 The Water Research Foundation. ALL RIGHTS RESERVED.      26

Antiscalant Addition Practice by Plants 
Participating in Study

N
ot

 a
dd

ed

N
ot

 a
dd

ed

N
ot

 a
dd

ed

• Polyphosphonates-based antiscalants in 
seawater contributed generally to AOC 
increase



© 2019 The Water Research Foundation. ALL RIGHTS RESERVED.      27

Conventional and Membrane 
Pretreatment Systems



© 2019 The Water Research Foundation. ALL RIGHTS RESERVED.      28

Conventional Pretreatment



© 2019 The Water Research Foundation. ALL RIGHTS RESERVED.      29

Design Characteristics of Granular 
Media Filtration

Design Parameter

Plant A 
(DAF-DMF-CF)

Plant B
(DMF-CF)

Plant D
(DS-DE-CF)

Plant E
(DAF-DMF-CF)

Stage 1 Stage 1 DynaSand Stage 1

Media type Anthracite Sand Gravel/Sand Anthracite Fine sand Sand Pumice

Media depth (m) 0.55 0.45 0.2/0.5 0.5 2.74 0.4 0.7

Surface loading 
rate (m3/m2/hr)

14 6.3 8 9.13

Backwash 
frequency (hrs) 36 to 48 70 Continuous 24

Waste stream 
volume (% of 
feed flow)

4% 2.2% 5-10% 3.2%



© 2019 The Water Research Foundation. ALL RIGHTS RESERVED.      30

SDI Values for Conventional Plants



© 2019 The Water Research Foundation. ALL RIGHTS RESERVED.      31

Turbidity Removal by Conventional Plants



© 2019 The Water Research Foundation. ALL RIGHTS RESERVED.      32

Impact of the DMF System on the SWRO 
Membrane (Plant A: DAF- DMF- CF)



© 2019 The Water Research Foundation. ALL RIGHTS RESERVED.      33

Impact of the DMF System on the SWRO Membrane
(Plant E: DAF- DMF- CF)

33

Virgin Fouled



© 2019 The Water Research Foundation. ALL RIGHTS RESERVED.      34

Pretreatment Systems for Subsurface 
Intake Plants

• Plant F and Plant G utilize beach wells as 
intake.

• Plants only use cartridge filters as pretreatment.

• SDI values in the feed water are typically less on 
3.0.

• Hydro-geologic conditions play an important role 
as the presence of Fe and Mn might impact the 
RO performance.



© 2019 The Water Research Foundation. ALL RIGHTS RESERVED.      35

SDI Values and Turbidity for Plants F &G  (Only CF)

35

• Plant G monitors the SDI values and the 
color of the SDI filtration pads to determine 
which well should be selected to minimize 
iron loading on the RO system.



© 2019 The Water Research Foundation. ALL RIGHTS RESERVED.      36

Low-Pressure Membranes Employed as 
a Pretreatment



© 2019 The Water Research Foundation. ALL RIGHTS RESERVED.      37

Transmembrane Flux Profile at Plant C 
(Membrane-based Pretreatment)

37



© 2019 The Water Research Foundation. ALL RIGHTS RESERVED.      38

HABs and Silt Content Impact the 
Performance: Plant C

Gonyaulax Polygramma Prorocentrum Sigmoides MF Backwash during Algal Bloom



© 2019 The Water Research Foundation. ALL RIGHTS RESERVED.      39

RO Performance at Plants



© 2019 The Water Research Foundation. ALL RIGHTS RESERVED.      40

First Stage SWRO Treatment

0

10

20

30

40

50

60

70
Average Flux (lmh)

Recovery (%)

NanoH2O was 
recently selected 
recently primarily 

for boron 
rejection 

Low recovery 
was driven by 
concentrate 

discharge limits



© 2019 The Water Research Foundation. ALL RIGHTS RESERVED.      41

Impacts of Pretreatment on SWRO 
Operations

Plant Name
Membrane Cleaning 

Frequency
(months)

Cartridge Filter Replacement 
Frequency (months)

Membrane Replacement 
Frequency 

(% per year)

Plant A (DAF-DMF-CF): Toray
6 2 to 3 10 to 12

Plant B (DMF-CF): 
Hydranautics/Dow 3 3 < 10

Plant C (MS-MF): Hydranautics
0.5 No CF < 10

Plant D (DS-DE-CF): 
Hydranautics/Dow 2 to 3 12 14.3

Plant E (DAF-DMF-CF): 
Hydranautics/Dow 2 to 3 2 10 to 12

Plant F (CF): Toray
6 1.25 5

Plant G (CF): Toray
4 to 5 2 to 3 25

Plant H (MS-UF): 
Dow/NanoH2O N/A N/A N/A



© 2019 The Water Research Foundation. ALL RIGHTS RESERVED.      42

Pretreatment Selection Guidance 
Tool

•  General plant information (Input File)
• Influent water quality Information (Input File)
• Recommended conventional or membrane-based pretreatment alternatives (Output 

File)
• Effluent water quality information specific for intake type and selected pretreatment 

alternative (Output File)
• System design information (Output File)
• Comparison of alternatives based on non-water quality related information (Output 

File)
• Guidance worksheets on various water quality aspects, system design and operation 

(Output File)

Objective:  To assist water utilities in the selection 
of various seawater pretreatment systems.



© 2019 The Water Research Foundation. ALL RIGHTS RESERVED.      43

Pretreatment Selection Guidance Tool
General Description Worksheet

Water Quality Input Worksheet



© 2019 The Water Research Foundation. ALL RIGHTS RESERVED.      44

Pretreatment Selection Guidance Tool

Recommended Pretreatment Alternatives Worksheet



© 2019 The Water Research Foundation. ALL RIGHTS RESERVED.      45

Pretreatment Selection Guidance Tool

45

Recommended 
Pretreatment 
Alternatives 
Worksheet



© 2019 The Water Research Foundation. ALL RIGHTS RESERVED.      46

Pretreatment Selection Guidance Tool

Design 
Specification 
Worksheet



© 2019 The Water Research Foundation. ALL RIGHTS RESERVED.      47

Summary
• Selection of pretreatment was a function of feed 

water quality, intake system, and membrane fouling 
propensity.

• Iron and manganese, DOC/AOC were key 
parameters involved in fouling of RO membranes.

• Plant delivery and operations contracts played a key 
role on design and operational performance of 
membranes.

• An excel-based pretreatment process selection tool 
can be useful as a first step when considering 

      



© 2019 The Water Research Foundation. ALL RIGHTS RESERVED.      48

Acknowledgement

• Funding:  Water Research Foundation (Project #WRRF-
14-07)

• Research Manager:  Kristan VandenHeuvel - WRF
• Project Advisory Committee (PAC) Members:  Con 

Pelekani, SA Water; Jonathan Dietrich, Dietrich 
Consulting; John Tonner, Consolidated Water; Neil 
Callahan, Louis Berger; Robert Cheng, CVWD; Sohail 
Murad, U of Illinois, Chicago

• Participating SWRO Plants and the utility personnel 
responding to the questionnaire



© 2019 The Water Research Foundation. ALL RIGHTS RESERVED. No part of this presentation may be copied, reproduced, or otherwise utilized without permission.

Thanks!
joseph.jacangelo@stantec.com



© 2019 The Water Research Foundation. ALL RIGHTS RESERVED. No part of this presentation may be copied, reproduced, or otherwise utilized without permission.

Carlsbad Desalinated Seawater
Integration Study

Desal-15-06 / 4773

Brent Alspach, PE, BCEE
Director of Applied Research

Arcadis



Acknowledgements

Research Team

• Brent Alspach, PI Arcadis
• Greg Imamura Arcadis
• Dr. Jerry Speitel U. of Texas

Water Research Foundation

• Kristan VandenHeuvel, PM



Acknowledgements

Project Advisory Committee

• Wendy Chambers Irvine Ranch Water District